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LABORATORY TEST REPORT
Forms / Formuats, bauee-1, Rev, | date 29-51-03 t i "'" -..
Title: Test Hepoont Foema 1 ..um.u ST T -
l"lﬂr: ot =
Test Repont No 1625 06/LABM-6 Date: H':ﬁl.:plmﬂ'ﬁ L+ y
1. Tutle of the wst: Compression Strength S
2. Sainple received from: M/s. Aashhish Pllast, . S
a) Name & Address: S.Mo. 11471 -+ 2, New Urse Road, -
Vadgaon Maval, -
olal. Maval, —
Pure - 412 106
b) Contacl Person -
3. Refl. No. & Date: .
4. Sumple Dawuls: CUne sample said 1o be ARS Door material of Size 230 mm x 156 mun v 500 o
with FUF Insulatim
5. Sampling Flan: Sampling done by the party
. Eovironmcntal Test Conditien: 27 2 1"c & 65 £ 2% RH
* 7. Test ! Results:
Testind s Bt
I Flat Compression Strength (kgt) 4501.% a1 | mum o et =
Ave dellection was observed and et was discontimued -
8. Test Specification: .
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